
2040 

 

  

MANITOWOC-
TWO RIVERS-
MISHICOT SEWER 
SERVICE AREA 
PLAN 
Water Quality Management Plan 

Approved July 13, 2016 



 

 

Manitowoc-Two Rivers-Mishicot 
Sewer Service Area 

Technical Advisory Committee 
 

 

As of March 2016: 

 

 

 

Ex-officio members: 

 

 

 

 

  

Municipality Representative Alternate 2nd Alternate 3rd Alternate

City of Manitowoc Dan Koski Greg Minikel

City of Two Rivers James McDonald Scott Ahl Marty Marchek Ross Blaha

Village of Mishicot Larry Hlinak Adam Schanilec Bernie Samz

Manitowoc County Tim Ryan Andrea Raymakers Pete Tarnowski

Organization Representative

WDNR David Gerdman

Bay-Lake RPC Angela Kowalzek-Adrians



2040 Manitowoc-Two Rivers-Mishicot 
[...]
because ESA features may be counted more than once when taken individually due to features overlapping such as 

wetlands that lie within floodplains or waterway setbacks, etc. 



 

 

2040 Manitowoc-Two Rivers-Mishicot Sewer Service Area Plan 3-7 

 

may overlay existing developed lands, it is their location throughout the undeveloped portion of 

the SSA that will determine future sewered development.  

LAND USE 

In 2008, Bay-Lake RPC finalized an inventory of the existing land uses within the planning area. 

Existing land use conditions were inventoried through a windshield survey of the rural areas, on 

2005 1”= 400’ orthophotography. The data was then transferred onto a digital base map of the 

area and digitized into Bay-Lake RPC’s Geographic Information System (GIS) for mapping. In 

2015, the land use data for the Manitowoc-Two Rivers-Mishicot SSA was updated in Bay-Lake 

RPC’s GIS using on-screen, “heads-up” methodology of air photo interpretation with 

groundtruthing where needed.  

Planning Area Land Use 

The planning area consists of a 124,205-acre area that includes the cities of Manitowoc and Two 

Rivers, the villages of Mishicot and Francis Creek, and portions of the towns of Two Rivers, 

Mishicot, Kossuth, Manitowoc, Manitowoc Rapids, and Newton.  

Table 3.1 lists the land use acreage for the planning area, as well as the percentage of developed 

and undeveloped land within the planning area. Map 4 displays the land use in the planning area 

and the SSA. 



 

 

2040 Manitowoc-Two Rivers-Mishicot Sewer Service Area Plan 3-8 

 

Table 3.1: Planning Area Land Use Data 

 
Source: Bay-Lake Regional Planning Commission, 2015. 

SSA Land Use 

The Manitowoc-Two Rivers-Mishicot SSA comprises 26,468 acres of the total planning area of 

124,205 acres. Table 3.2 lists the land use acreage for the SSA, as well as the percentage of 

developed and undeveloped land within the SSA. The sewer service area is comprised of 

approximately half developed and half undeveloped lands. Map 4 displays the land use in the 

planning area and the SSA. 

Percentage of Percentage of

Land Use Type Total Acres Total Land Developed Land

DEVELOPED

Residential 11,043.7 8.9% 37.9%

    Single Family 9,408.8 7.6% 32.3%

    Two Family 235.8 0.2% 0.8%

    Multi-Family 225.5 0.2% 0.8%

    Group Quarters 33.0 0.0% 0.1%

    Mobile Homes 164.4 0.1% 0.6%

    Open Space 969.9 0.8% 3.3%

    Land Under Development 6.3 0.0% 0.0%

Commercial 1,259.9 1.0% 4.3%

Industrial 1,902.6 1.5% 6.5%

Transportation 7,530.9 6.1% 25.8%

Communications/Utilities 352.7 0.3% 1.2%

Institutional/Governmental 1,064.4 0.9% 3.6%

Recreational 4,034.4 3.2% 13.8%

Agricultural Structures 1,982.1 1.6% 6.8%

Total Developed Acres 29,170.7 23.5% 100.0%

Percentage of Percentage of

Land Use Type Total Acres Total Land Undeveloped Land

UNDEVELOPED

Agricultural Lands 64,537.5 52.0% 67.9%

Woodlands 22,010.1 17.7% 23.2%

Vacant Lands 175.8 0.1% 0.2%

Natural Areas 6,688.9 5.4% 7.0%

Water Features 1,621.7 1.3% 1.7%

Total Undeveloped Acres 95,034.0 76.5% 100.0%

Total Land Area (Acres) 124,204.7



 

 

2040 Manitowoc-Two Rivers-Mishicot Sewer Service Area Plan 3-9 

 

The most prevalent land uses within the SSA are agricultural lands and residential lands, each 

comprising 23 percent of the total land use. Approximately 5 percent of the total land used is 

comprised of environmentally sensitive areas (Map 3).  

With urban land uses (i.e. developed lands) comprising approximately 55 percent of the SSA, 

primarily within the City of Manitowoc, it is imperative to pursue solutions to urban runoff. 

Urban runoff can have a significant negative impact to water quality. Impervious surfaces and 

storm sewer drains provide immediate delivery of pollutants to the waterways without any 

filtering. Additionally, construction sites can lead to significant delivery of sediments to 

waterways. 



 

 

2040 Manitowoc-Two Rivers-Mishicot Sewer Service Area Plan 3-10 

 

Table 3.2: SSA Land Use Data 

 
Source: Bay-Lake Regional Planning Commission, 2015. 

 

  

Percentage of Percentage of

Land Use Type Total Acres Total Land Developed Land

DEVELOPED

Residential 6,105.7 23.1% 42.2%

    Single Family 4,837.6 18.3% 33.5%

    Two Family 228.6 0.9% 1.6%

    Multi-Family 210.7 0.8% 1.5%

    Group Quarters 33.0 0.1% 0.2%

    Mobile Homes 74.8 0.3% 0.5%

    Open Space 719.1 2.7% 5.0%

    Land Under Development 1.8 0.0% 0.0%

Commercial 941.9 3.6% 6.5%

Industrial 1,356.3 5.1% 9.4%

Transportation 3,546.0 13.4% 24.5%

Communications/Utilities 237.8 0.9% 1.6%

Institutional/Governmental 903.6 3.4% 6.3%

Recreational 1,205.9 4.6% 8.3%

Agricultural Structures 159.6 0.6% 1.1%

Total Developed Acres 14,456.8 54.6% 100.0%

Percentage of Percentage of

Land Use Type Total Acres Total Land Undeveloped Land

UNDEVELOPED

Agricultural Lands 6,116.3 23.1% 50.9%

Woodlands 3,490.6 13.2% 29.1%

Vacant Lands 128.1 0.5% 1.1%

Natural Areas 1,654.2 6.2% 13.8%

Water Features 622.5 2.4% 5.2%

Total Undeveloped Acres 12,011.6 45.4% 100.0%

Total SSA Land Area (Acres) 26,468.4



River

West Twin River

East Twin River

SilverLake

Branch

Manitowoc

Shoto Lake
Molash Creek

Lake Michigan

River

River

Manitowoc

Manitowoc

Little

River

Silver

Creek

£¤10

£¤151

£¤10

!(310

!(147

!(42

!(42

!(42

!(310

!(42

!(147

")CL

")CS

")CL

")O

")CR

")VV

")B

")R

")LS

")R

")R

")B

")Q

")P

")B

")DD

")Q

")JJ

")O

")V

")Q

")B

")V")V")V

")R

")Y

")K

§̈¦43

§̈¦43

§̈¦43

City of
Manitowoc

City of
Two Rivers

Village of
Mishicot

0 0.5 1 1.5 20.25

Miles

µ

Environmentally Sensitive Areas (ESAs)

G:\Manitowoc\Manitowoc_County\SSA\2015
Source: WDNR, 2009; Manitowoc County, 2009;
Bay-Lake Regional Planning Commission, 2016.
This map is neither a legally recorded map nor a survey and is not intended to be used
as one. This drawing is a compilation of records, information and data used for reference
purposes only. Bay-Lake RPC is not responsible for any inaccuracies herein contained.

Map 3

Base Map Features

Interstate Highway
U.S. Highway
State Highway
County Highway

Surface Water
Local Road

Community Boundary

Manitowoc-Two Rivers-Mishicot SSA

Sewer Service Area
Environmentally Sensitive Areas



River

West Twin River
East Twin River

SilverLake

Branch

Manitowoc

Shoto Lake Molash Creek

Lake Michigan

River

River

Manitowoc

Manitowoc

Little

River

Silver
Creek

£¤10

£¤151

£¤10

!(310

!(147

!(42

!(42

!(42

!(310

!(42

!(147

")CL

")CS

")CL

")O

")CR

")VV

")B

")R

")LS

")R

")R

")B

")Q

")P

")B

")DD

")Q

")JJ

")O

")V

")Q

")B

")V")V")V

")R

")Y

")K

§̈¦43

§̈¦43

§̈¦43

City of
Manitowoc

City of
Two Rivers

Village of
Mishicot

0 1 2 30.5

Miles

µ

Land Use

G:\Manitowoc\Manitowoc_County\SSA\2015
Source: WDNR, 2009; Manitowoc County, 2009;
Bay-Lake Regional Planning Commission, 2016.
This map is neither a legally recorded map nor a survey and is not intended to be used
as one. This drawing is a compilation of records, information and data used for reference
purposes only. Bay-Lake RPC is not responsible for any inaccuracies herein contained.

Map 4

Base Map Features

Interstate Highway
U.S. Highway
State Highway
County Highway

Surface Water
Local Road

Community Boundary

Manitowoc-Two Rivers-Mishicot Planning Area

Residential
Mobile Homes
Commercial
Industrial
Transportation
Communications/Utilities
Governmental/Institutional
Parks and Recreation
Open Space/Fallow Fields
Agricultural
Water Features
Woodlands/Natural Areas

Sewer Service Area



 

 

2040 Manitowoc-Two Rivers-Mishicot Sewer Service Area Plan 4-1 

 

CHAPTER 4: WASTEWATER AND STORMWATER MANAGEMENT 

This chapter outlines the current wastewater treatment plant (WWTP) and collection systems, 

and stormwater management policies that exist throughout the planning area, as well as an 

overview of the sanitary districts in the planning area. 

WASTEWATER TREATMENT AND COLLECTION FACILITIES 

The DNR regulates municipal and industrial operations discharging wastewater to surface or 

groundwater through the Wisconsin Pollutant Discharge Elimination System (WPDES) permit 

program. There are six wastewater treatment and collection facilities in the SSA planning area 

that are permitted under the WPDES program; the Manitowoc Wastewater Treatment Facility 

(WWTF); Two Rivers WWTF; the Holy Family Convent WWTF; the Francis Creek Sewage 

Treatment Plant; and Town of Kossuth Sanitary District #2.  

City of Manitowoc 

The Manitowoc Wastewater Treatment Facility is located at 1015 S. Lakeview Drive, and was 

originally built in 1939 at a cost of $980,000. This was a primary treatment plant consisting of 

primary clarifiers, a primary digester, a secondary digester and sand drying beds for the 

stabilized biosolids. There have been three major upgrades since then, with none of the original 

plant remaining on the site today. 

The first upgrade began in 1954 and was completed at a cost of $1,430,000. The major changes 

were the addition of rock trickling filters, secondary sludge pumping and 3 square final clarifiers. 

This increased the capacity of the treatment plant and added secondary treatment to improve 

biochemical oxygen demand (BOD5) removal and reduce pollution. 

The second major upgrade was finished in 1976 at a cost of $19,500,000. This project increased 

the overall capacity of the plant, further improved the secondary treatment process with the 

addition of high rate stack trickling filters, added 3 new circular final clarifiers, and added a 

tertiary filtering process to further remove suspended solids. In addition, chemical tanks and feed 

pumps were also added to remove phosphorus from the effluent.  

The third upgrade began in 1998 and was completed in 2001 at a cost of $20,300,000. Three 

structures were removed and replaced with a new building that incorporated the processes from 

these buildings. Major improvements were made by constructing a new circular primary clarifier, 

adding stack filter motorized drives, a new rock filter pumping station, automating the tertiary 

filter operations, and replacing the primary digester covers and mixing system. Computerization 

of the treatment plant was also a major component of the plant upgrade. 

The WWTF operates under WPDES permit number WI-0024601-08-0, which discharges to its 

outfall located 500 feet off shore in Lake Michigan. In 2014, the WWTF received an average of 

6.512 million gallons per day (MGD) with 20,378 pounds of BOD5; 11,005 pounds of suspended 

solids, and 207 pounds of phosphorus per day.  

City of Two Rivers 

The current Two Rivers Wastewater Treatment Facility is located at 1415 Lake Street and was 

built in 1978. The plant serves a population of 13,462 in the City of Two Rivers and the Village 

of Mishicot utilizing an activated sludge process which was substantially expanded in 1978 to 



 

 

2040 Manitowoc-Two Rivers-Mishicot Sewer Service Area Plan 4-2 

 

include primary and final clarifiers, a control building which housed a laboratory, vacuum filters 

and a standby generator. In 1994, the plant was modified by adding a new splitter box and fine 

bubble diffusers to achieve ammonia removal. In 1998, the DNR approved a facilities plan for 

WWTF modifications to replace the present chlorination/dechlorination system with an 

ultraviolet radiation system for disinfection. The chlorine contact tanks were converted to 

additional aeration basins and some necessary piping changes were made which increased the 

design capacity. The current design capacity is 3.07 MGD and 4,097 pounds of BOD5 per day. 

The WWTF discharges into Lake Michigan via the Two Rivers Harbor under WPDES Permit 

number WI-0026590-08-0. In 1998, the WWTF received an average of 1.96 MGD and 2,560 

pounds of BOD5 per day; in 2000, the plant received an average of 1.82 MGD and 2,912 pounds 

of BOD5 per day. In 2012, the plant received an average flow of 2.117 MGD and 3,303 pounds 

of BOD5 per day; in 2013, the plant received an average flow of 2.084 MGD and 3,013 pounds 

of BOD5 per day; and in 2014, the plant received an average flow of 1.939 MGD and 2,575 

pounds of BOD5 per day. 

Holy Family Convent 

The Holy Family Convent WWTF is a private facility located at the Holy Family Convent at 

2409 South Alverno Road in Manitowoc, just south of STH 151. The major treatment units were 

originally constructed in 1950. The plant utilizes a trickling filter process and was modified in 

1969 with chlorination equipment. In 1972, the facilities were further upgraded with the addition 

of phosphorus removal equipment and buildings over the Imhoff tank and trickling filter. The 

facility was again upgraded in the early 1990s that made the facility meet revised disinfection 

requirements. This system currently has a design flow of 0.042 MGD and 78 pounds per day of 

BOD. The WWTF treats waste for the convent only and currently discharges into Silver Lake 

under WPDES Permit number WI-0028142. In 1998, the WWTF received an average of 0.030 

MGD and 55.0 pounds of BOD5 per day; in 2000, the plant received an average of 0.050 MGD 

and 52.8 pounds of BOD5 per day; and in 2014, the plant received an average of 0.025 MGD and 

38.3 pounds of BOD5 per day. 

Francis Creek 

The Francis Creek WWTF is located just southwest of CTH V and CTH Q. The treatment 

facility was upgraded in 2004. There are no significant wet industries within the village so the 

wastewater contains domestic waste. The WWTF has a design flow of 0.095 MGD, 140 pounds 

per day of BOD5 and 144 pounds per day total suspended solids. The WWTF operates under 

WPDES Permit number WI-0021377. 

The Village of Francis Creek own and operates a sanitary sewer collection system with a WWTF 

that includes a stabilization pond treatment system and an absorption bed disposal system. 

Wastewater is collected from throughout the Village by a conventional gravity sewer system, 

with two lift stations. At the main lift station, wastewater is pumped to the pond site via a 5,240 

foot six-inch force main. The stabilization pond system includes two ponds operated in series.  

The primary pond provides a high water level of six feet and a maximum surface area of 

approximately eight acres. The secondary pond has a maximum water level of five feet and a 

surface area of approximately two acres. The pond system will provide 160 days of storage at 

design flow. The absorption pond system was designed to minimize the loading rates and 



 

 

2040 Manitowoc-Two Rivers-Mishicot Sewer Service Area Plan 4-3 

 

provide the greatest level of treatment. A series of groundwater monitoring wells have been 

installed at the site. These wells are monitored on a quarterly basis and samples are tested to 

comply with DNR standards. 

Kossuth Sanitary District #2 

The Town of Kossuth Sanitary District #2 is located around the unincorporated community of 

Rockwood, just south of the Village of Francis Creek along CTH R. The wastewater treatment 

plant uses a recirculating sand filter process. Wastewater is collected throughout the district by a 

conventional gravity sewer system. There is a lift station serving several residents on the far 

northern edge of the district. The plant began operation in the mid-1990s. This system currently 

has a design flow of 0.0175 MGD, and 42.5 pounds per day of BOD5. The WWTF discharges 

into the West Twin River via an unnamed tributary under WPDES Permit number WI-0035874. 

In 1998, the WWTF received an average of 0.0077 MGD and 11.0 pounds of BOD5 per day; in 

2000, the WWTF received an average of .0092 MGD and 10.1 pounds of BOD5 per day; and in 

2015, the WWTF received an average of 0.0090 MGD and 9.08 pounds of BOD5 per day. 

Remaining Sanitary Districts 

The remaining sanitary districts of Branch, English Lake, Shoto, and Silver Creek exist on paper 

only. None of these sanitary districts have a centralized wastewater treatment facility. Those 